CONTENTS-FRAME GROUP

Fo1 F02 FO3
HEADLIGHT SPEEDOMETER HANDLE LEVER / CABLE (DISC BRAKE)

s

0
7a

o7y

F06
STEERING COLUMN

"i%%xm a
Y RS

FRONT COVER

F13 F14 F15
FRONT WHEEL REAR WHEEL




CONTENTS-FRAME GROUP

F19

CARBON CANISTER

F22

REAR SHOCK ABSORBER

ELECTRICAL SYSTEM

F26

F29

ENGINE

F18

AIR FILTER

F21

BRACKET

EFI

F25

F28

FRAME

F17

FUEL TANK

F20

MUFFLER

BATTERY

F23

F27

ELECTRICAL SYSTEM

REAR VIEW MIRROR

F30




CONTENTS—ENGINE GROUP

EO1 E02 EO3
Fan cover/shroud Cylinder head cover Cylinder head
6
7
E04-1 E04-2 EO5
Camshaft/Valve Cam chain/Tensioner
P e
O 1l

E06 E07 E08
Cylinder A.C.G starter Qil pump
- [~
i B 195
[ 0 3 @
/7 g - @
o I\ iy
//\\? g —7 Y 3

E09

VAN
P @P@@;D
EN0)

Left crankcase cover

E10

Driver face

E11

Driven pulley

E12

E13

Right crankcase

El4




FO1 HEADLIGHT

SN PART CODE ENGLISH NAME Qry
1 GB5789-06020-V-C Hexagon flange bolt M6x20 2
2 833056-1870-00TYOEOB Windshield bracket flange bushing 2
3 914031-2390-POTY0000 Tail light buffer rubber ring 2
4 912007-7460-00TYOEQV Pointed cross recessed pan head tapping screw ST4.8x12 4
5 361000-2390-00TY0000 Headlamp 1




FO2 SPEEDOMETER

SN PART CODE ENGLISH NAME Qry
1 912007-7460-00TYOEQOV Pointed cross recessed pan head tapping screw ST4.8x12 3
2 371000-2390-00TY0000 Speedometer 1




FO3 HANDLE LEVER /CABLE (DISC BRAKE)

M

l
gF

1“’

> |
o giﬁ; ".‘l
%A 1“
L ]»I
m— "’\‘1
N ¥
13 10 12
SN PART CODE ENGLISH NAME Qry
1 610004-2320-00TYOKBO Balance weight 2
2 610003-2320-00TY0000 Twist grip throttle 1
3 342000-2390-00TY0000 Right hand handle switch assembly 1
4 431100-2390-00TYORO1 Front disc brake 1
5 611000-2390-00TYOKBO Steering handle assembly 1
6 610002-2320-00TY0000 Left hand handle rubber sleeve 1
7 341000-2390-00TY0000 Left Hand Handle Switch 1
8 343000-2280-00TYOKBO Left hand rocker arm assembly 1
9 622000-2390-00TY0000 Rear brake cable 1
10 621000-2320-00TY0000 Accelerator cable 1
11 621300-2320-00TY0000 Qil return cable 1
12 626000-2390-00TY0000 Front brake cable 1
13 GB70.1-06020-D-B Hexagon socket head cap screw




FO4 FRONT BRAKE SYSTEM

SN PART CODE ENGLISH NAME Qry
1 431100-2390-00TYORO1 Front disc brake 1
2 GB5789-06012-V-C Hexagon flange bolt M6x12 2
3 431003-2390-00TYOKBO Front disc brake oil pipe clamp 1
4 431003-2390-01TYOKBO Front disc brake oil pipe clamp (lower) 1
5 GB5789-08020-D-B Hexagon flange bolt M8x25 2
6 431005-2390-00TYOKBO Front brake pad 1




FO5 HEAD COVER/SWITCH

2
]
| ) 6 1
SN PART CODE ENGLISH NAME Qry
1 831094-2390-00TYOEOZ Speedometer trim frame 1
2 832002-2390-00TY Speedometer rear cover 1
3 831057-2390-00TY Headlight cover (lower) 1
4 911501-2390-00Y0000 Hexagon socket ball head screw M6x12 2
5 913001-1300-02TYOEQOV Clip nut 1
6 361101-2390-00TYOEQZ Headlight decorative parts 1
7 912007-7460-00TYOEQV Pointed cross recessed pan head tapping screw ST4.8x12 1
8 914023-2390-00TY0000 Washer(stainless steel) 2




FO6 STEERING COLUMN

10

11
12

(72}
2

PART CODE

ENGLISH NAME

3

610010-1450-00TYOEQV

Lock nut,Steering column

610018-1450-00TYOEOC

Lock nut stop washer

610009-1450-00TYOEQOV

Steering column adjusting nut

610011-1450-00TY0000

Upper steel plate

610015-1450-10TYOEOL

Upper Beading

610013-1450-00TY0000

Upper steel bowl

610014-1450-00TY0000

Lower steel bowl

610015-1450-20TYOEOL

Lower Beading

O[N] |W|N |-

610012-1450-00TY0000

Lower steel plate

=
o

610017-1450-00TY0000

Steering column dustproof rubber ring

[N
[EEN

610007-1450-00TYOEQV

Lower washer,Steering column

[
N

613000-2390-00TYOKBO

Steering column

=
w

GB5789-10045X-V-C

Hexagon flange bolt M10x1.25x40

Sfr(Rr|r|Rr[(Rr|R|R[R|R|R|[R |~




FO7 FRONT FENDER

SN PART CODE ENGLISH NAME Qry
1 913001-1300-02TYOEQV |Clip nut 2
2 GB845-42012-V Cross recessed pan head tapping screw 6
3 GB9074.25-06012-V-C [Hexagon head large flat washer combination bolt 2
4 832010-2390-00TY0000 |Frontinner fender 1
5 912004-1710-00TY0000 |Expansion screw 1
6 831013-2390-00TY Front fender 1
7 923004-1460-00TYOEQV [Hexagon flange step bolt 3




FO8 FRONT COVER

SN PART CODE ENGLISH NAME Qry
1 362200-2390-00TY0000 |Right front turn signal lamp 1
2 GB845-42012-V Cross recessed pan head tapping screw | 8
3 832006-2390-0000 Front panel 1
4 913001-1300-02TYOEQV |Clip nut 10
5 362100-2390-00TY0000 |Left front turn signal lamp 1
6 820006-2390-00TYOEQOZ |Front panel decorative cover 1




FO9 FRONT STORAGE BOX

oo

SN PART CODE ENGLISH NAME Qry
1 820094-2390-0000 Left storage compartment lid handle 1
2 820093-2390-00TYOEQV |Storage box cover handle torsion spring 1
3 GB119.1-03040-V-C Cylindrical pins 1
4 833095-2390-0000 Left front storage box outer cover 1
5 GB845-42012-V Cross recessed pan head tapping screw 19
6 832047-2390-00TY0000 |Front storage box cover fixing plate 1
7 923004-2320-00TYODOB |Hexagon flange step bolt 1
8 520103-1300-00TY0000 |Luggage compartment hook 1
9 832011-2390-0000 Front storage box 1
10 890007-2320-00TY0000 |USB plug 1
11 832049-2390-00TY0000 (Front storage box cover right pressing plate 1
12 820064-2390-00TYOEQV |Storage box cover torsion spring 1
13 GB882A-06057-V-C Pin shaft 1
14 833089-2390-00TY0000 |Left front storage cover rocker arm mounting seat 1
15 832039-2390-00TY0000 |Cushion strip, Front cargo box cover 1




F10 PEDAL

SN PART CODE ENGLISH NAME Qry
523021-2390-P1TY0000 (Left front foot pedal adhesive 1 1
1 523021-2390-P2TY0000 (Left front foot pedal adhesive 2 1
523021-2390-P3TY0000 (Left front foot pedal adhesive 3 1
523022-2390-P1TY0000 [Right front foot pedal adhesive 1 1
2 523022-2390-P2TY0000 (Right front foot pedal adhesive 2 1
523022-2390-P3TY0000 [Right front foot pedal adhesive 3 1
3 913001-1300-02TYOEQV |Clip nut 8
4 912007-7460-00TYOEQV |Pointed cross recessed pan head tapping screw ST4.8x12 5
5 833076-2390-0000 Right center sidebar 1
6 832017-2390-0000 Foot pedal 1
7 GB9074.25-06012-V-C [Hexagon head large flat washer combination bolt 4
8 832023-2390-00TY0000 |Bottom shield 1
9 523023-2390-00TYOEQV [Foot pedal installation sleeve 4
10 GB70.1-06016-V-C Hexagon socket head cap screw 4
11 833011-2390-00TY0000 |Decorative cover, Battery box cover 1
12 832020-2390-0000 Battery cover 1
13 833075-2390-0000 Left center sidebar 1
14 GB845-42012-V Cross recessed pan head tapping screw 4
15 943020-2320-POTY0000 |Buffer adhesive 3
16 GB845-42012-V Cross recessed pan head tapping screw 2
17 314004-2390-00TYOEQV [Fuel pump start relay bracket 1




F11 BODY COVER

SN PART CODE ENGLISH NAME Qry
1 912007-7460-00TYOEQV |Pointed cross recessed pan head tapping screw ST4.8x12 4
2 832033-2390-0000 Upper connecting plate, Body cover 1
3 913001-1300-02TYOEQV (Clip nut 6
4 832032-2390-0000 Right body cover 1
5 362400-2390-00TY0000 (Right rear turn signal lamp 1
6 GB845-42012-V Cross recessed pan head tapping screw 8
7 362300-2390-00TY0000 (Left rear turn signal lamp 1
8 832024-2390-0000 Middle shield 1
9 832031-2390-0000 Left body cover 1




F12 LUGGAGE COMPARTMENT

SN PART CODE ENGLISH NAME Qry
1 832028-2390-00TY0000 |Luggage compartment 1
2 912007-7460-00TYOEQV |Pointed cross recessed pan head tapping screw ST4.8x12 2
3 923004-1460-00TYODOB [Hexagon flange bolt 4




F13 FRONT FORK

PART CODE

ENGLISH NAME

Qry

542000-2390-00TY0Y27

Right front shock absorber

541000-2390-00TYOY03

Left front shock absorber

431003-2390-02TYOKBO

Front disc brake oil pipe clamp (lower)

GB5789-06012-D-B

Hexagon flange bolt M6x12

620003-2390-00TY0000

Mileage clamp

N[ IWIN |-

GB9074.1-05025-V-C

Cross pan head flat washer combination screw M5x25

RlRR|R R~




F14 FRONT WHEEL

SN PART CODE ENGLISH NAME Qry
1 411007-1300-00TY0000 Valve 1
2 411002-1370-00TY0000 Valve cap 1
3 414000-2320-00TYOBO1 Counter component 1
4 411100-2390-00TY0BO1 Front wheel rim (BLACK) 1
5 411001-2390-00TY0000 Front outer tire 1
6 431005-2390-00TYOKBO Front disc brake disc 1
7 911012-1300-00TYOEOK Front disc brake disc bolt 4
8 910005-2390-00TYOEQOV Front wheel left axle sleeve 1
9 910001-1390-00TYOEQV Front wheel axle 1




F15 REAR WHEEL

PART CODE

ENGLISH NAME

Qry

411001-2390-00TY0000

Front outer tire

412100-2390-00TY0BO1

Rear wheel rim (BLACK)

GB6187.2-16000F-V-K

Hexagon flange self-locking nut

411007-1300-00TY0000

Valve

411002-1370-00TYO000

Valve cap

AN IWIN|F-

442100-2320-01TY0000

SHOE SET, REAR BRAKE

Rk |Rr|[R|~




F16 SEAT

N

PART CODE

ENGLISH NAME

QTy

912003-6060-03TY0000

Hexagon socket head cap screw

722000-2390-00TY0OYO03

Rear armrest

GB9074.1-06012-V-B

Cross pan head flat washer combination screw

381500-2560-00TYOEQV

Seat cushion lock seat

711000-2390-00TY0000

Seat cushion

(NP IWIN]|E

625000-2320-01TY0000

Seat cushion cable

Rk N]- ] w




F17 FUEL TANK

8

8

SN PART CODE ENGLISH NAME Qry
1 813002-746C-00TYOBOO (Fuel tank cover protective cable | 1
2 381300-746C-00TYOEQV |Fuel tank cap lock 1
3 833059-2390-00TY0000 |Fuel tank oil baffle 1
4 GB6177.1-06000-V-K Hexagon flange nut M6 6
5 192000-2390-00TY0000 |Fuel supply pump 1
6 GB16674.1-06022-V-C |Hexagon flange bolt M6x22 1
7 511297-2320-00TYOEOV |Qil pipe bracket 1
8 092000-143D-00TY0000 |Dump stop valve 1
9 811000-2390-00TYOKBO [Fuel tank 1
10 GB5789-06012-V-C Hexagon flange bolt M6x12 1
11 810004-2390-00TY0000 [Fuel pipe 1
12 810016-2320-00TYOEQV |Fuel tank oil pipe clamp 1
13 113003-035A-01TY0000 |Fuel injector cap 1




F18 AIR FILTER

SN PART CODE ENGLISH NAME Qry
1 161000-2390-00TY0000 |Air filter 1
2 GB5789-06035 Hexagon flange bolt M6x35 |1
3 090005-0760-00TY0000 |Exhaust pipe 1




F19 CARBON CANISTER

@ \

/]

H\%

PART CODE

ENGLISH NAME

QTy

091000-1960-00TY0000

Carbon canister

090002-2390-00TY0000

Carbon canister adsorption tube

090001-2390-00TY0000

Fuel tank adsorption pipe

923001-1360-00TYOEOV

Steel band clamp |

092000-1360-00TY0000

Dump stop valve

921003-1310-00TY0000

Belt

N(ojun|h|WIN |-

090003-2390-00TY0000

Carburetor desorption pipe

RRr|lRr|D[R]|R]|-




F20 MUFFLER

SN

PART CODE

ENGLISH NAME

Qry

181100-239C-00TY0BO1

Exhaust pipe

GB5789-10035X-D-B

Hexagon flange bolt

913021-239C-00TYOEOV

Inner and outer Hexagon flange nuts

180001-130B-00TY0000

Exhaust pipe gasket

VI IWIN|E

194000-2320-00TY0000

Oxygen sensor

RN -




F21 BRACKET

(he : i E
J
[ f - U, A g
{ B :
\ ‘* p 10 T 12
¥ Wb
[

SN PART CODE ENGLISH NAME Qry
1 522100-2390-01TY0Y03 Side bracket 1
2 911025-2390-00TYOEOB Hexagon step bolt 1
3 349000-2560-00TY0000 Side bracket flameout switch 1
4 GB70.1-06016-V-C Hexagon socket head cap screw 1
5 GB6170-10000-V-K Hexagon nut 1
6 522001-2390-01TYOEQOV Side bracket return spring 1
7 521100-2390-00TYOKBO Main bracket 1
8 521003-2390-02TYOEQV Main bracket return spring 1
9 910004-2390-00TYOEQOV Main support shaft 1
10 GB91-02528-V Cotter pin 1
11 550003-1360-00TY0000 Torsion rod rubber ring 2
12 GB5789-06012-V-C Hexagon flange bolt M6x12 1




F22 REAR SHOCK ABSORBER

1
R “
3
SN PART CODE ENGLISH NAME Qry

1 GB96.1-10000-V Large flat washer 1
2 GB6185.2-10000X-V-C |Hexagon self-locking nut 1
3 532000-2390-00TYOKBO |Rear shock absorber 1
4 GB5789-08030-V-C Hexagon flange bolt M8x30 | 1




F23 BATTERY

4
SN PART CODE ENGLISH NAME Qry
1 391100-2390-00TY0000 |(Battery 1
2 314200-130H-00TY0000 (Protective relay 4
3 331400-2320-00TY0000 |Roll over switch 1
4 314000-2560-00TY0000 |Starting relay 1




F24 REAR FEDER ASSEMBLY

SN

PART CODE

ENGLISH NAME

Qry

365000-2390-00TY0000

Rear license plate light

GB6177.1-06000-V-K

Hexagon flange nut M6

353000-2320-00TY0000

Rear reflector

352000-1660-00TY0000

Side reflector

832037-2390-00TY0000

Rear water shield

GB9074.25-06012-V-C

Hexagon head large flat was

N(fofnn|[~A[WIN |

831033-2390-00TY0000

Rear fender

R, IN[R|O ]~




F25 EFI

SN PART CODE ENGLISH NAME Qry

193000-239C-00TY0000 [ECU

GB5789-06012-V-C Hexagon flange bolt M6x12

113005-0700-00TY0000 |Fuel injector

113004-035A-01TY0000 |Fuel injector clip

113003-035A-01TY0000 |Fuel injector cap

GB16674.1-06020-V-C [Hexagon flange bolt M6x20

Njojlu|[dlw N[k
RRr(Rr|lRr[R|[R]~

113001-0750-00TY0000 |Intake pipe




F26 ELECTRICAL SYSTEM

SN PART CODE ENGLISH NAME Qry
1 381000-2390-00LB0000 |Lockset 1
2 GB70.1-06020-V-C Hexagon socket head cap scff 2
3 GB9074.1-05012-V-B  |Cross pan head flat washerd 1
4 GB819.1-06016-V Cross recessed countersunk| 2
5 GB845-48016-V Cross recessed pan head tap| 2
6 354000-2320-00TY0000 |Flasher 1
7 355000-2200-01TY0000 |Horn 1
8 GB5789-08012-V-C Hexagon flange bolt M8x12 | 1




F27 ELECTRICAL SYSTEM

PART CODE

ENGLISH NAME

Qry

351100-2390-03TY2000

Main cable

921003-1300-00TY0000

Belt

921003-0350-00TY0000

Belt

921003-1310-00TY0000

Belt

Vi |WIN|[F

351105-180E-00TY0000

Universal sheath

RO [ININ|F-




F28 FRAME

(72}
2

PART CODE

ENGLISH NAME

3

GB5789-06016-V-C

Hexagon flange bolt M6x16

520013-2390-00TYOKBO

Rear tail light bracket

514000-2390-00TYOKBO

Engine suspension

910011-130F-00TYOEQV

Engine suspension shaft

511000-2390-00TYOKBO

Frame

520022-2390-00TYOKBO

Front panel bracket

GB5789-06050-V-C

Hexagon flange bolt M6x50

GB6177.1-06000-V-K

Hexagon flange nut M6

OCIO[([N|O|[N|H|W[IN|F

520079-2390-00TYOEOV

Rectifier bracket

=
o

GB5789-06012-V-C

Hexagon flange bolt M6x12

SV PN I CN NS G I IR NG JEN I




F29 ENGINE

3
78 Ay
¥ o J o
W (1RP
_Uf“
/)

SN PART CODE ENGLISH NAME Qry
1 LBG92G1LOAOWO0000Y27 [Engine 1
2 910011-2390-00TYOEOV ~ [Engine suspension shaft 1
3 GB6185.2-10000X-V-C Hexagon self-locking nut 1

F30 REAR VIEW MIRROR
1

SN PART CODE ENGLISH NAME Qry

1 891000-2390-03TYOKBO  |rearview mirror 1




EO1 Fan cover/shroud

SN PART CODE ENGLISH NAME Qry
1 081005-0350-00TY0O000  |SEAL. SHROUD 1
2 GB9456-48016-K-C SCREW. TAPPING. ST4.8x16 5
3 081003-076A-00TYO000 |SHROUD. IN. 1
4 081004-076A-00TYO000  |SHROUD. EX 1
5 GB9074.25-06020-L-C BOLT. FLANGE. 6x20 1
6 081006-0350-00TYO000  |COLLAR. TAILLIGHT SETTING 1
7 911304-0160-07TYCEOB  |BOLT. FLANGE. 6x25 2
8 081002-076A-00TYO000 |COVER COMP.,FAN 1




EO02 Cylinder head cover

SN PART CODE ENGLISH NAME Qry
1 911089-0300-00TYOEOL BOLT. HEAD COVER 2
2 941082-0240-01TY0000 RUBBER. MOUNTING 2
3 110001-0750-00TY0000  [COVER COMP.. HEAD 1
4 941001-0750-00TYO000  |GASKET,HEAD COVER 1
5 911304-0160-10TYCEOB  |BOLT. FLANGE. 6x12 1
6 914105-0160-00TYO000  |WASHER. SEALING. 6MM 1
7 110008-0350-01TYOEOB  [PIPE JOINT 1
8 943001-0300-00TYO000  |GASKET.OIL BAFFLE PLATE 1
9 110007-0350-00TY0000  |OIL BAFFLE PLATE 1
10 GB845-42008-C-P SCREW TAPPING 4.2x8 3
11 090005-0760-00TYO000  |TUBE. MISSION BREATHER 1




EO3 Cylinder head

SER NO. PARTS CODE ENGLISH NAME QUANTITY
1 924004-0680-00TYOEQV |NUT. 7x1 4
2 914115-018B-00TYOEOB |WASHER. 7x14x2.2 4
3 GB16674.1-06100-B-C  |BOLT. FLANGE. 6x100 2
4 111000-0750-00TY0000 |CYLINDER HEAD ASSEMBLY 1
5 943010-0750-00TYO000 |GASKET,CYLINDER HEAD 1
6 915007-018B-00TYO000 |DOWEL PIN. 8x14 2
7 190001-0350-01TY0000 |SENSOR ASSY.,THERMOSTAT OIL 1
8 310001-0110-00TY0000 |PLUG. SPARK(MR8C-9N)(NGK) 1
9 GB901-06058-C-C BOLT. STUD. 6x58 2
10 GB897-07029-V-C BOLT. STUD. 7x29 2
11 194000-2320-00TY0000 |SENSOR ASSY.,OXYGEN 1
12 GB9074.14-06012-L.-C  |BOLT. STUD. 6x12 1




E04-1 Camshaft/Valve

SER NO.

PARTS CODE

ENGLISH NAME

QUANTITY

151000-0750-00TYO000

CAMSHAFT COMP..

1

151009-0300-00TY0000

SPROCKET.CAM(34T)

GB16674.1-05012-L-C

BOLT. STUD. 5x12

150005-0350-00TY0000

SHAFT .IN.ROCKER ARM

150006-0350-00TY0000

SHAFT .EX.ROCKER ARM

152100-0750-00TY0000

ARM ASSY. EX VALVE ROCKER

152200-0750-00TYO000

ARM ASSY. IN VALVE ROCKER

O IN[([Oo|n|(hW[IN |-

150010-0100-00TY0000

COTTER.VALVE

g RN N =N =Y | N Y




E04-2 Camshaft/Valve

SER NO.

PARTS CODE

ENGLISH NAME

QUANTITY

151000-0750-00TYO000

CAMSHAFT COMP..

1

151009-0300-00TY0000

SPROCKET.CAM(34T)

GB16674.1-05012-L-C

BOLT. STUD. 5x12

150005-0350-00TY0000

SHAFT .IN.ROCKER ARM

150006-0350-00TY0000

SHAFT .EX.ROCKER ARM

152100-0750-00TY0000

ARM ASSY. EX VALVE ROCKER

152200-0750-00TYO000

ARM ASSY. IN VALVE ROCKER

O IN[([Oo|n|(hW[IN |-

150010-0100-00TY0000

COTTER.VALVE

g RN N =N =Y | N Y




EO5 Cam chain/Tensioner

SER NO. PARTS CODE ENGLISH NAME QUANTITY
1 911304-0160-02TYCEOB [BOLT. FLANGE.6x22 2
2 912014-0100-00TYOEOC [SCREW.PAN.6x6 1
3 944011-0100-00TYO000 [O-RING.9.5x1.5 1
4 153000-0750-00TY0000 |LIFTER ASSY..TENSIONER 1
6 943019-0350-00TYO000 |GASKET. TENSIONER LIFTER 1
7 155000-0750-00TYO000 |TENSIONER. CAM CHIN 1
8 944020-0100-00TY0000 [O-RING.15.2x1.5 1
9 150028-0750-00TYOEOC |PIVOT.CAM CHAIN TENSIONER 1
10 150001-0750-00TY0000 |CHAIN. CAM 1
11 150021-0750-00TY0000 |GULDE. CAM CHIN 1




E06 Cylinder

3
3
SER NO. PARTS CODE ENGLISH NAME [QUANTITY
1 112000-0750-00TYODOO |CYLINDER COMP. 1
2 943009-0350-00TY0000 |GASKET. CYLINDER 1
3 915007-018B-00TYO000 |DOWEL PIN. 8x14 2




EO7 A.C.G starter

SERNO. PARTS CODE ENGLISH NAME QUANTITY
1 911304-0100-00TYCEOB |BOOLT.FLANGE. 6x18 3
2 081001-0350-00TY0000 |FAN COMP.. COOLING 1
3 913015-0160-01TYKEOC |BOOLT.FLANGE. 12x1.25 1
4 914123-0100-00TYOEOK |WASHER. 12x25x2.3 1
5 315200-035A-00TY0000 |FLYWHEEL COMP. 1
6 GB70.1-06025-G-C BOLT. SOCKET. 6x25 3
7 315100-035A-00TY0000 |STATOR COMP. 1
8 GB16674.1-06012-B-C  |BOLT. STUD. 6x12 3
9 120029-0350-00TYOEOC |FIXED PLATE 1
10 120019-018B-00TY0000 |GAUGE PLATE 1
11 GB9074.15-05016-C-C  |BOLT. STUD. 5x16 2
12 911093-0760-00TYOKBO |BOLT. SOCKET. 6x18 1




EO8 Oil pump

SERNO. PARTS CODE ENGLISH NAME QUANTITY

140007-0750-00TY0000 |GEAR. OIL PUMP DRIVEN 1

GB5783-06030-B-C BOLT. HEX..6x30

141000-0750-00TY0000 |PUMP ASSY.. OIL

943006-0750-00TY0000 |OIL PUMP GASKET

VP IWIN|E
NP |PN

915007-0160-07TY0000 |[DOWEL PIN. 8x14




EO9 Left crankcase cover

10 11

SER NO. PARTS CODE ENGLISH NAME QUANTITY
1 911304-0300-04TYCEOB [BOLT.FLANGE. 6x35 13
2 911304-0300-03TYCEOB [BOLT.FLANGE. 6x85 1
3 123009-0760-00TY0000 [CAP,L. COVER 1
4 911093-0760-00TYOKBO [BOLT. SOCKET. 6x18 3
5 123001-0760-00LB1Y27 [COVER. L.SIDE 1
6 120035-0760-00TYO000 [DROPPER RUBBER SLEEVE 1
7 123038-0760-00TYOEOB [TUBE,DRAIN 1
8 120033-0760-00TYOEOC [COVER,VENT HOLE 1
9 620005-0760-00TY0000 |GUIDE. RR.BRAKE CABLE 1
10 943016-0760-00TY0000 |GASKET.L COVER 1
11 915007-0160-07TYO000 |DOWEL PIN. 8x14 2
12 GB893.1-32000-K CIRCLIP.32MM 1
13 123200-0760-00TYO000 [BEARING. RADIALBALL. 60 1
14 GB845-42008-C-P SCREW TAPPING 4.2x8 5
15 120030-0760-00TY0000 [PLATE,L. COVER 1




E10 Driver face

SERNO. PARTS CODE ENGLISH NAME QUANTITY
1 224000-0350-00TYO000 |FACE ASSY,DRIV 1
2 224100-0750-00TY0000 |DRIVE FACE FIN COMP.. 1
3 216000-0350-00TYOEOX |RATCHET,STARTER 1
4 GB97.1-14000-B WASHER. 14x28x2.5 1
5 924009-0350-00TYOEOV |NUT HEX 14MM 1
6 215000-0760-00TYO000 |ACTIVE RACHET COMP.. 1
7 215003-0760-00TYO000 |WASHER. 10x18x1 1
8 211000-0760-00TYOKBO |STARTING LEVER COMP.. 1
9 GB5789-08025-G-C BOOLT.FLANGE. 8x25 1
10 942030-0760-00TYO000 |OILSEAL. 16x26x7 1
11 GB894.1-16000-K CIRCLIP,EXTERNAL,16MM 1
12 212005-0760-00TYO000 |WASHER. 16.2x22x1.5 1
13 212004-0300-00TYO000 |COLLAR,KICK BOSS 1
14 212003-0300-00TY0000 |SPRING,KICK RETURN 1
15 212000-0760-00TYO000 |SPINDLE COMP.,KICK STARTER 1
16 914126-1770-00TYOEOV |WASHER. 15x25x2 1




E11 Driven pulley

SERNO. PARTS CODE ENGLISH NAME |QUANTITY
1 225000-0350-02TY0000 |FACE ASSY, DRIVEN 1
2 220002-076A-00TY0000 |BELT. DRIVE(BANDO) 1




E12 Transmission

SER NO. PARTS CODE ENGLISH NAME QUANTITY
1 260015-0760-00TYO000 |GEAR COMP.. MISSION 1
2 GB276-60022-2RS BEARING. RADIAL BALL. 60022 1
3 942063-0760-00TY0000 |OILSEAL. 29x44x7 1
4 262100-0760-00TYO000 |COUNTERSHAT 1
5 GB276-6201-P6 BEARING. RADIAL BALL. 6201 1
6 GB5789-06030-B-C BOLT. FLANGE M6x30 3
7 GB5789-06040-B-C BOLT. FLANGE M6x40 5
8 915007-0160-07TYO000 |DOWEL PIN. 8x14 2
9 913029-0100-00TYKEOC |NUT. SPECIAL. SMM 1
10 913015-0160-01TYKEOC |NUT HEX 12MM 1
11 914123-0100-01TYOEOK |WASHER. 12x29x2.5 1
12 GB893.1-20 CIRCLIP,EXTERNAL,20MM 1
13 261100-0760-00TYO000 |DRIVESHAFT 1
14 120022-0760-00TY0000 |CASE COMP.. MISSION 1
15 090006-0760-00TY0000 |TUBE. MISSION BREATHER 1
16 120039-0350-01TYOEOB [PIPE JOINT 1
17 923503-1360-00TYOEOV |CLASP SMM 1
18 442003-0760-00TYOEOB [BRAKE ROCKER 1
19 GB5789-06032-B-C BOLT. FLANGE M6x32 1
20 944005-0100-00TY0000 |O-RING.7.5x1.5 1
21 442002-0300-01TYOEOC |PIN.BRAKE SHOE 1
22 942025-0760-00TYO000 |OILSEAL. 14x20x3.2 2
23 442006-0760-00TYOEOX |SLEEVE,RR.BRAKE CAM 14x20x22 1
24 442001-0760-00TYOEOV |[BRAKE CAM 1
25 442100-2320-00TY0000 |SHOE SET, REAR BRAKE 1




E13 Right crankcase

)

SER NO. PARTS CODE ENGLISH NAME QUANTITY
1 GB5789-06055-B-C BOLT. FLANGE 6x55 3
2 GB5789-06080-B-C BOLT. FLANGE 6x80 3
3 GB5789-06022-B-C BOLT. FLANGE 6x22 1
4 GB5789-06085-B-C BOLT. FLANGE 6x85 1
5 GB5789-06115-B-C BOLT. FLANGE 6x115 1
6 GB16674.1-06016-B-C  |BOLT. FLANGE 6x16 2
7 120028-0350-00TYOEOC |CLAMPER,SUB HARNESS 1
8 141004-0750-00TYO000 |COVER. OIL PUMP 1
9 941098-0350-00TY0000 |O-RING.62x2.0 1
10 120011-0750-00TYO000 |FORE-SET. 1
11 942007-0350-00TYO000 [OILSEAL. 20.8%30.5%6 1
12 944002-0160-01TY0000 |O-RING.6.8x1.9 1
13 521009-0780-00TYO000 (BUSH,MAINSTAND 1
14 911085-0100-00TYOEOC |BOLT,DRAIN PLUG,12x15 1
15 914009-0160-00TYO000 [WASHER. DRAIN PLUG. 12MM 1
16 120020-0100-00TYO000 |BUSH. ENGINE HANGER RUBBER 1
17 122000-0760-01TYO000 |CRANKCASE COMP.. R 1
18 120004-0350-00TY0000 |GAUGE. OIL PUMP 1
19 915009-0350-00TY0000 [DOWEL PIN. 10x12 2
20 917002-0750-00TYOEOX |BOLT A. STUD. 7x200 2




E14 Left crankcase

SERNO. PARTS CODE ENGLISH NAME QUANTITY
1 120020-0100-00TY0000 |BUSH. ENGINE HANGER RUBBER 1
2 120007-0100-00TYO000 |CAP. TAPPET ADJUSTING HOLE 1
3 944031-018B-00TYO000 |O-RING. 29.5%3.2 1
4 140003-0100-00TY0000 |SPRING,OIL FILTER SCREEN 1
5 143000-0160-00TYO000 [SCREEN,OILFILTER 1
6 521009-0780-00TYO000 [BUSH,MAINSTAND 1
7 GB16674.1-06016-B-C  |BOLT. FLANGE 6x16 2
8 131005-0750-00TYOEOC |PLATE.O/S STOPPER 1
9 942008-0750-00TY0000 |OILSEAL. 20.8x53x6 1
10 942032-0100-00TY0000 |OILSEAL. 20x32x6 1
11 922004-0300-00TYCEOB |BOLT. FLANGE 8x12 2
12 914007-0100-00TYO000 [WASHER. SEALING. SMM 2
13 120021-0100-00TYO000 [GUIDE. RR.CUSHION UNDER RUBBER 1
14 917002-0750-01TYOEOX |[BOLT A. STUD. 7x204.5 2
15 121000-0760-01TYO000 [CRANKCASE COMP.. L 1
16 GB276-6207X2-P64-YA2 |BEARING. RADIAL BALL. 6207 1
17 911304-0160-05TYCEOB |BOOLT.FLANGE. 6x14 2
18 120025-0760-00TY0000 |PLATE,MISSION BEARING SETTING 1
19 GB276-6204-P6-S BEARING. RADIAL BALL. 6204 1
20 GB276-6301-P6-S BEARING. RADIAL BALL. 6301 1
21 GB276-6302-P6-S BEARING. RADIAL BALL. 6302 1




E15 Crankshaft/Piston

SER NO.

PARTS CODE

ENGLISH NAME

QUANTITY

133001-0750-00TY0000

RING SET.PISTON

1

133002-0750-00TY0000

RING SET.PISTON

133101-0750-00TY0000

RING SET.PISTON

133102-0750-00TY0000

RING SET.PISTON

130001-0750-00TY0000

PISTON

130002-0350-00TY0000

PIN. PISTON

130003-018B-00TY0000

CLIP. PISTON PIN.

O IN|ON[HW[IN |-

131000-076A-00TY0000

CRANKSHAT COMP..

R[NP IRR[N]-




E16 Intake pipe

SER NO.

PARTS CODE

ENGLISH NAME

QUANTITY

113003-035A-01TY0000

COVER,FUEL INJECOR

1

113004-035A-01TY0000

CLAMP,FUEL INJECOR

113005-0700-00TYO000

INJECTOR ASSY,FUEL

GB6177.1-06000-B-K

NUT. 6x1

113001-0750-00TY0000

PIPE,INTAKE

943007-0350-00TY0000

RUBBER. IN. PIPE SEAL

943105-0350-00TY0000

INSULATOR. IN PIPE

0 IN|JO|N|PRIWIN|F-

943003-0350-00TY0000

INSULATOR. IN PIPE PAPER WASHER

RlRr|R|R|N[R |~




